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Fig. 1. Gradation Curve of Aggregate
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Table 1. Physical Properties of Cementitious Materials
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Table 2. Chemical Properties of Cementitious Materials
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Table 3. Aggregates Properties
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Table 5. Mixture Proportions
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Fig. 2. Slump Loss Test Results
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Fig. 5. Effect of Water to Binder Ration on Compressive
Strength

Jyome (52 9 (S400) (a5 i 2ald )b & S8 )3 iz o

2 ok ol Skl (b @l cpl polslp Sload awlie oa L

Caol)d 1y Jgomo 40 & Cnd (65 i (g)lid Cuoglie pine (oolod

S yoabi s oy ()i Cunglio s gl Jos jo) VA® 9 YA I Ly €905 (6
il o Joeme 5l yiin Ao 3 V0 oYY iy

70
7o ﬁ,/f
)50
*

=—-0PC
~8-5400

0 5‘0 1(‘)0 1‘50 2(;0
(39,) o
Sk o g (Fooro (x5 (5 Lid Caoglibo duny Lo :F Sl

Fig. 6. Comparison Between Compressive Strengths of
Ordinary Concrete and Alkali Activated Concrete

o Sidge i Lialej] Y F

itlef] ul (Y U)o (Sige ol bl @l 4 ag L
Wgy &ly jd amd ed lis b odle Hlade ox WSU gly ad mls
Slgs oo yol oyl e 35 o3 oddliie Calisto (yiww jd Hla3] 350 g ol
lacS 5, ol e & ot g5 ol sl Gialel ! (slls & by
A8l o g )3 315 (8l 423 0 slod )3 badiged (555,15 5

9oLl Gillae Gloges & Ol Cad 156 (g0 5 Gialojl ol @l
Slge ol G SlS b Clids )3 a0 o 85 (Jgane 57 3 42 o allite
9l Jos sadiges )3 o Clo Of jlade /40 g o/ line 4 Slosws

6 Lid Cuoglie iglel Y —F
P CLIRYE ) JERRCI W 03)9] Y UK 0 bdiged (6)lid Cuoglas guls

DS Oz Bl o gy dy50 SpeshiS) o sl e
Ll W/b0.45 C)Jo LY .\99.3).9 Lg)l.;.f;é C;‘.aglii.a @L.a

(MPa) (g L2 Conglice

w/b0.35  w/b045 OPC

$300 S350 $400

.o)'j)\ .o)'s)v .o)'s)YA .o)'s)i' .c_}j) A~

5L Caogliio o)l gl ¥ S
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